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Certificate Number: B-S170613627 

  
 

Holder….……....: Lanxi Joen Fiberglass Co., Ltd  

Address.............: 
No.8 Jianshe Road, Hengxi Town, Lanxi City, Zhejiang 
Province, China 

Manufacturer …: Same as holder 

Product..............: FIRE BLANKET 

Model No….......: 

JOEN-FB, 1*1M, 0.9*1.2M, 1.2*1.2M, 1.2*1.5M, 1.5*1.5M, 
1.2*1.8M, 1.5*1.8M, 1.75*1.75M, 1.8*1.8M, JOEN-SFB, 1*1M, 
0.9*1.2M, 1.2*1.2M, 1.2*1.5M, 1.5*1.5M, 
1.2*1.8M,1.5*1.8M,1.75*1.75M,1.8*1.8M  

This certificate of conformity is based on an evaluation of samples of the above products. 

The submitted products have been tested by us with the following standard(s) and found to be in 

compliance with the listed European standards. 

  
 

EN 1869: 1997; 
 

 

The tests were performed in normal operation mode. Test results apply only to the particular 

sample tested and to the specific tests carried out. Technical Report and documentation are at 

the Holder’s disposal. 

This certificate applies specifically to the sample investigated in our test reference number only.  

         

 

  

 

 

 
 

 

 

 

 

                        
        
            
  

 

 

 

 

Certification Manager 

Date: Jul.07,2017 

Beide (UK) Product Service Limited 
U.K.: Flat 107, 25 Indescon Square, London, United Kingdom 

China: 6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao'an Dist, Shenzhen, China 

Http://www.szbeide.com    E-mail: admin@szbeide.com 

 


